
INSTALLATION INSTRUCTIONS

SHEET                           OF
PART NO. 95918829

AUTH DRDATE REVISIONALL INFORMATION WITHIN 
ABOVE BORDER TO BE PRINTED 
EXACTLY AS SHOWN ON 8.5 x 11 
WHITE 16 POUND NON-BOND 
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCORDANCE 
WITH GM SPECIFICATIONS.

SHEET                      OF95918829PART NO.

TITLE

Accessory Splash Guard Front Kit	 REV 09MY17

Accessory Splash Guard Front Kit

1

1 3

3

Accessory Splash Guard Front Kit
Please read instructions thoroughly before starting.

Installation time: 30 minutes
Package Contents:
	 Description			   Quantity 
	 Left Hand Splash Guard	       1 
	 Right Hand Splash Guard	       1 
	 M4.2 Screw			         2 
	 M4.2 U-Nut			         2 
	 Alcohol Wipes		        1 
	 Instruction Sheet		        1

Tools Required: 
	 5mm (3/16”), Drill Bit/Drill 
	 T15 TORX Driver  
	 Clean Cloth/Rag 
	 Safety Glasses

Vehicle Preparation: 
The temperature must be between 16-30°C (61-86°F).  Clean 
and thoroughly dry install area.  Wipe all tape mounting surfaces 
with supplied alcohol wipes prio to installation.  Ensure that area 
wiped is in line with tape on the splash guards.

Installation Procedure
1.	 Remove existing screws, locations A and B. See Figure 1.
2.	 Mount splash guard and reinstall existing screws in location 

A & B, tighten while holding part up and into fender panel.  
See Figure 2.

3.	 While holding the splash guard firmly against panel, drill 
5mm (3/16”) hole in location C using the part as a template.

4.	 Pull splash guard out slightly from location C, install supplied 
U-Nut over drilled hole with threaded feature facing rear of 
vehicle on inside of panel.  See Figure 2.

5.	 While holding splash guard firmly against body panel, install 
supplied screw in locations C then tighten (D2.5+/-0.5NM).  
See Figure 1.

6.	 Push forward on splash guard and pull tape liner off.
7.	 Using a soft cloth apply 20-30 pounds of pressure along the 

adhesive edge of the splash guard.
8.	 Repeat procedure for other hand.

9.	 Guards can be cleaned with any commercially available 
cleaner. 

DRIVERS SIDE SHOWN

Figure 1

Figure 2

NOTE:  INSTALL SUPPLIED U-NUT 
OVER PANEL WITH THREADED 
FEATURE 'AWAY' FROM VIEW. 
(TOWARDS REAR OF VEHICLE)

Panel

Existing Screws

Panel

Splash Guard

Tape Liner

Existing Screws (A/B)

Supplied M4.2 Screw 
Location C)

Supplied 4.2M U-Nut

11NO14	 Initial Release - Vinay Saini	 2133074
09MY17	 Revision - Vinay Saini	 2680421



INSTALLATION INSTRUCTIONS

SHEET                           OF
PART NO. 95918829

AUTH DRDATE REVISIONALL INFORMATION WITHIN 
ABOVE BORDER TO BE PRINTED 
EXACTLY AS SHOWN ON 8.5 x 11 
WHITE 16 POUND NON-BOND 
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCORDANCE 
WITH GM SPECIFICATIONS.

SHEET                      OF95918829PART NO.

TITLE

Accessory Splash Guard Front Kit	 REV 09MY17

Accessory Splash Guard Front Kit

2

2 3

3

French

Trousse de bavette garde-boue avant 
accessoire
Lire attentivement les directives avant de commencer.

Durée de l’installation : 30 minutes
Contenu de l'ensemble :
	 Description			   Quantité 
	 Bavette garde-boue gauche	       1 
	 Bavette garde-boue droite	       1 
	 Vis M4.2			         2 
	 Écrou en U M4.2		        2 
	 Tampons alcoolisés		        1 
	 Feuille de directives		        1

Outils requis : 
	 Foret/perceuse 5 mm (3/16 po) 
	 Tournevis TORX T15  
	 Linge propre 
	 Lunettes de protection

Préparation du véhicule : 
La température doit se situer entre 16 et 30°C (61-86°F). 
Nettoyer et sécher complètement l'emplacement d'installation.  
Essuyer toutes les surfaces d'application de ruban adhésif avec 
les tampons alcoolisés fournis avant la pose.  S'assurer que la 
zone essuyée est alignée avec le ruban adhésif sur les bavettes 
garde-boue.

Procédure d'installation
1.	 Déposer les vis existantes situées aux emplacements A et 

B. Voir la Figure 1.
2.	 Monter les bavettes garde-boue et reposer les vis existantes 

aux emplacements A et B, et serrer tout en tenant la pièce 
vers le haut et dans le panneau d'aile.  Voir la Figure 2.

3.	 Tout en maintenant fermement la bavette garde-boue 
contre le panneau, percer un trou de 5 mm (3/16 po) à 
l'emplacement C en utilisant la pièce comme gabarit.

4.	 Tirer légèrement la bavette garde-boue de l'emplacement 
C, puis poser l'écrou en U sur le trou percé en orientant 
la partie filetée vers l'arrière du véhicule à l'intérieur du 
panneau.  Voir la Figure 2.

5.	 Tout en maintenant fermement la bavette garde-boue 
contre le panneau de carrosserie, poser la vis fournie à 
l'emplacement C et serrer (D2.5+/-0.5Nm). Voir la Figure 1.

6.	 Pousser vers l'avant la bavette garde-boue et retirer la 
doublure du ruban adhésif.

7.	 Utiliser un linge doux pour appliquer une pression de 20 à 30 
livres le long du bord adhésif de la bavette garde-boue.

8.	 Refaire la même chose de l’autre côté.

9.	 Les bavettes garde-boue peuvent être nettoyées avec 
n’importe quel produit de nettoyage vendu dans le 
commerce. 

CÔTÉ CONDUCTEUR ILLUSTRÉ

Figure 1

Figure 2

REMARQUE : POSER L'ÉCROU EN U FOURNI 
SUR LE PANNEAU AVEC LA PARTIE 
FILETÉE DISSIMULÉE DE LA VUE. 
(VERS L'ARRIÈRE DU VÉHICULE)

Panneau

Vis existantes

Panneau

Bavette garde-
boue

Doublure du 
ruban

Vis existantes (A/B)

Vis M4.2 fournie 
emplacement C

Écrou en U M4.2 fourni

11NO14	 Initial Release - Vinay Saini	 2133074
09MY17	 Revision - Vinay Saini	 2680421



INSTALLATION INSTRUCTIONS

SHEET                           OF
PART NO. 95918829

AUTH DRDATE REVISIONALL INFORMATION WITHIN 
ABOVE BORDER TO BE PRINTED 
EXACTLY AS SHOWN ON 8.5 x 11 
WHITE 16 POUND NON-BOND 
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCORDANCE 
WITH GM SPECIFICATIONS.

SHEET                      OF95918829PART NO.

TITLE

Accessory Splash Guard Front Kit	 REV 09MY17

Accessory Splash Guard Front Kit

3

3 3

3

Spanish

Juego delantero de salpicadera opcional
Por favor lea las instrucciones minuciosamente antes de 
comenzar.

Tiempo de instalación: 30 minutos
Contenido del paquete:
	 Descripción			   Cantidad 
	 Salpicadera izquierda	      	       1 
	 Salpicadera derecha		        1 
	 Tornillo M4.2			         2 
	 Tuerca U M4.2		        2 
	 Toallas con alcohol		        1 
	 Hoja de instrucciones		       1

Herramientas requeridas: 
	 5mm (3/16"), Broca/taladro 
	 Destornillador T15 TORX  
	 Tela/estopa limpia 
	 Gafas de seguridad

Preparación del vehículo: 
La temperatura debe estar entre 16-30°C (61-86°F).  Limpie y 
seque minuciosamente el área de instalación.  Limpie todas las 
superficies de montaje con las toallas con alcohol suministradas 
antes de la instalación.  Asegúrese que el área limpia esté en 
línea con la cinta sobre las salpicaderas.

Procedimiento de instalación
1.	 Retire los tornillos existentes, ubicaciones A y B. Vea la 

Figura 1.
2.	 Monte la salpicadera y vuelva a instalar los tornillos 

existentes en la ubicación A y B, apriete mientras sostiene 
la parte hacia arriba y dentro del tablero de la defensa.  Vea 
la Figura 2.

3.	 Mientras sujeta la salpicadera firmemente contra el tablero, 
perfore un orificio de 5mm (3/16") en la ubicación C usando 
la parte como plantilla.

4.	 Jale la salpicadera ligeramente de la ubicación C, instale 
la tuerca U incluida sobre el orificio perforado con la 
característica roscada viendo hacia atrás del vehículo sobre 
el interior del tablero.  Vea la Figura 2.

5.	 Mientras sostiene la salpicadera firmemente contra el 
tablero, instale el tornillo incluido en las ubicaciones C y 
apriete (D2.5+/-0.5NM).  Vea la Figura 1.

6.	 Jale hacia el frente sobre la salpicadera y retire el 
revestimiento de la cinta.

7.	 Con una tela suave aplique 20-30 libras de presión a lo largo 
del borde adhesivo de la salpicadera.

8.	 Repita el procedimiento para el otro lado.

9.	 Las protecciones se pueden limpiar con cualquier limpiador 
disponible comercialmente. 

SE MUESTRA LADO DEL CONDUCTOR

Figura 1

Figura 2

NOTA: INSTALE LA TUERCA U INCLUIDA 
SOBRE EL TABLERO CON LA CARACTERÍSTICA 
ROSCADA 'ALEJADA' DE LA VISTA. 
(HACIA LA PARTE TRASERA DEL VEHÍCULO)

Tablero

Tornillos 
existentes

Tablero

Salpicadera

Revestimiento 
de cinta

Tornillos 
existentes 
(A/B)

Tornillo M4.2 incluido 
Ubicación C)

Tuerca U 4.2M incluida

11NO14	 Initial Release - Vinay Saini	 2133074
09MY17	 Revision - Vinay Saini	 2680421


